International Journal of Research in Engineering and Science (IJRES)
ISSN (Online): 2320-9364, ISSN (Print): 2320-9356
www.ijres.org Volume 9 Issue 71 2021 | PP. 46-56

Environmentally sustainable sewage management — a case study
of Ahmedabad, India

'Rutvi Panchal,? Darshil Shah, *AninditaBhattacharjee, * Vishal Raval, °
Dr.Sheetal Kamble, ®Jasna Mathew, ” Dr. Akshey Bhargava

'Bachelor in Environmental engineering, L.D. collage of engineering, Ahmedabad, India
“Bachelor in Environmental engineering, L.D. collage of engineering, Ahmedabad, India
*Masters in Urban Planning, BIT Mesra, India
* Bachelor in Environmental engineering, L.D. collage of engineering, Ahmedabad, India
>Assistant Professor, Environmental Science, P PSavani University, Surat, India
[...]
the three stages reactor which allows reactor to separate gas water and sludge mixture under high turbulence.
Most important element which is consider while designing is influent distribution system, the solid-gas
separator, effluent withdrawal [10]. As the wastewater is passing through the sludge blanket reactor,
microorganism in the sludge break down organic matter by anaerobic digestion and produces the biogas.
Treated effluent is collected from the top.

o This treatment doesn’t requires high energy or mechanical equipment, thus design is simple and cost-
effective.

3.3 Activated SludgeProcess:

. The activated sludge process is a biological process. In activated sludge process, Aerobic treatment is
used in which oxygen is forced into sewage resulting in biological floc. Due to the floc, the organic content of
the sewage is reduced. Due to this method, biochemical oxygen demand (BOD) and total suspended solids are
reduced. Biological nitrification and denitrification of the wastewater is incorporated in the process .Nitrogen
and phosphorus can be removed by this method. It can be used to oxidize carbonaceous organic matter and
oxidizing nitrogenous matter.

3.4 Trickling Filter :

. In trickling filter treatment system, there is a media which comes in contact with wastewater resulting
in development of microorganisms on media (also called biofilm). This film stabilize organic matter. The media
can be stone, plastic, wood and ceramic etc. Aerobic condition are maintained in this treatment system. Biofilm
removes pollutants by adsorption and absorption of organic compounds and inorganic compounds like nitrate
and nitrite .Filter media is chosen in such way so that it can give high surface to volume ratio. The biochemical
oxidation releases carbon dioxide, water and oxidized end products. Secondary sludge is formed when biofilm
layer becomes heavy and it drowns into liquid flow.

3.5 Karnal Technology :

o In the Karnal technology trees are grown on ridge 1m wide and 50cm high. Untreated sewage is disposed
in the furrows. The quantity of the sewage disposal is managed properly that it is absorbed in the soil in 12 -18
hoursdepending on the factors such as types and age of plants, climatic condition, soil condition and quality of
the effluent. In this technique entire biomass is supplied to the soil & plants as a nutrient. Trees which are
growing fast and transpire highamount of water are suitable for this purposes. This technology is cost-effective,
require less maintenance and also don’t need any skilled person [12].

3.6 Sequential Batch Rector (SBR):

o SBR is aerobic treatment of wastewater in which one tank is being used to carry various treatment
operation.lt is one type of fill and draw activated sludge system [13].
o In this system wastewater is added into the batch rector where all the operation occurs batch wise and

wastewater is treated for removal of unwanted substances and component and then discharged [13].

WWW.ijres.org 48 | Page



Environmentally sustainable sewage management — A case study of Ahmedabad, India

. This system is also used for the treatment of industrial wastewater along with sewage water [13].
. This system consists of 5 stages: 1) Fill 2) settle 3) Ideal 4) react 5) decant [7].
. In the first phase the wastewater from the primary treatment is filled in the reactor along with activated

sludge (Food and microbes) which is responsible for the biochemical reaction. This stage also allow mixing and
aeration process in the tank .In the react phase there is no mixing and aeration occurs only reactions are take
place. In this phase microorganism break down the organic matter in the presence of oxygen. Carbonaceous
BOD is removed in this phase and nitrification occurs. Then in the next stage sludge is settled down and then
treated supernatant is removed. After ideal phase tank, is ready for next batch process. Pollutants removal
efficiency: BOD5: 95%, COD: 90%, TSS: 95%, pathogen: N/A [14].

3.7 Rotating Biological contactor:

. Rotating biological contactor (RBC) Consists of moving disc and it is type of fixed media filter. Discs
are coated with biological slime. Due to movement of disc , the slime comes in contact with wastewater for
some time and then come in contact with air for some time so that it take up oxygen from air and break down
BOD. There is no need of aerators in this process. This process removes organic matter and ammonia from
water. The efficiency of RBC is 85% [11].

a) Tertiary or Advanced Treatment: This is the combination of physical, chemical biological processes. This
treatment used for the removal of remaining inorganic pollutants and nutrients such as nitrogen, phosphorus,
TDS, color, odor etc. which are not removed by primary or secondary treatment. This treatment is also used to
achieve legal standard and also for reuse purposes. The type of advanced treatment used depends on the purpose
of reuse, factor in which treated water is used and type of pollutants present in the wastewater.

V. Case study of the Ahmedabad:

Ahmedabad — anurban metropolitan city, with growing populationis situated near the banks of the
Sabarmati River. It is also known as Industrial hub and is the 5th largest city by population in India according to
the census 2011 [16].

We have come up with the forecasted population for several decades with an average sewage
generation per day. We have made a case study on Ahmedabad city sewage treatment plant having economic
advantages and having minimal treated sewage going into discharge. In order to estimate the economic value in
STP we have to calculate future projected population, amount of sewage generation and how much amount of
sewage is being treated for reuse.

Ahmedabad has a population of about 5,577,940 in 2011 according to the census data. The projected
population of the Ahmedabad has been estimated with the three methods referred below and the projected
population is shown in table 1 and reflected in figure 1..

1) Arithmetic increase method
2) Incremental increase method
3) Geometric increase method

4.1Population projection:
Population projection has been done using three methods as shown above and its values reflected in table 1
below and also shown in figure 1. The average of three methods taken for the study purpose.

Table 1: showing projected population for different decades

FORECASTING OF POPULATION
Year Arithmetic Increase Method | Geometric increase method | Incremental increase method | Average projected population
2021 63,76,213 72,60,536 65,14,479 67,17,076.04
2031 71,74,487 94,50,690 75,89,283 80,71,486.64
2041 79,72,760 1,23,01,509 88,02,352 96,92,207.09
2051 87,71,033 1,60,12,282 1,01,53,691 1,16,45,668.92

WWW.ijres.org

49 | Page



Environmentally sustainable sewage management — A case study of Ahmedabad, India

9,000,000
8,000,000
7,000,000
6,000,000
5,000,000
4,000,000
3,000,000
2,000,000
1,000,000

0
1940 1960 1980 2000 2020 2040 2060

ArthmeticIncrease growth rate Increamentel Increase growthrate

GeomatricIncrease growth rate

Figure 1: Showing population projection from different method for different decades

4.2 Projected water consumption and sewage generation:

Now, for the estimation of sewage generation, we have made calculations for water consumption of
projected years and after that calculated total sewage generation on the base of water consumption data’s. By
projecting population of various decades , we have taken water consumption as 135 liter per capita per day and
then taking sewage generation factor as 0.7 as not all the water consumed goes into sewage.(Table 3, Table 4)

Table 3: Showing projected water consumption during different decades

Water consumption
2021 906,805,265.91
2031 1,089,650,696.50
2041 1,308,447,957.30
2051 1,572,165,304.57

Table 4: Showing projected sewage generation during different decades

LPD m3/day ma3/sec
Sewage treated per day
2021 634,763,686.14 634,763.69 7.35
2031 762,755,487.55 762,755.49 8.83
2041 915,913,570.11 915,913.57 10.60
2051 1,100,515,713.20 1,100,515.71 12.74

4.3 DESIGNING OF AWASTEWATER TREATMENT PLANT
Wastewater is treated by four processes, that is:-

o Preliminary Treatment — This treatment usedBar screening and Grit removal unit for the removal of
pollutants.

o Primary Treatment — This treatment useprimary Clarifier as a unit.

o Secondary Treatment — This treatment use Aeration tank and Secondary Clarifier as aunt.

o Tertiary Treatment — This treatment uses Filtration, Disinfection and Nutrient removal for remaining
pollutants

WWW.ijres.org 50 | Page



Environmentally sustainable sewage management — A case study of Ahmedabad, India

|<—Prel|mmary —)I(— Primary Secondary Treatment -—)tl(—-Tertlary —)’
Treatment Treatment Treatme

Air

wn

Seconda
clanﬁe;y

Aerated Lagoon

Disinfection
final
effluent

Recycle

=

activated sludge

Wastewater
influent

primary sludge ac\:?:a[reed
Sludge digester €——
ge cig sludge

Treated sludge for disposal/reuse
Fig. 2. — Shows the Wastewater Treatment Process and the various stages involved

After the Tertiary treatment the water is given to achieve standards of the effluent after that the treated
water is ready to be reused in many sectors such as such as irrigation, domestic purposes and alsodischarged into
river, pond or surface water bodies to increase the water level. Also activated sludge is being produced during
the treatment of primary and secondary treatment.

431 DESIGNING OF SCREEN CHAMBER

Screen Chamber is made up of rectangular bars and is a part of the preliminary treatment in the wastewater
treatment plant. It is one of the initial stages of wastewater treatment. Screen chambers is a mechanical filter and
is used to remove large objects such as rags, plastic, metal containers etc. [17]

In order to design a screen chamber the projected sewage of a particular projected decadal year needs to be
considered. In this case, we are considering the projected population and the sewage generated of the year 2021.
Thus the calculations are as follows:-[17]

Volume of the amount of sewage being produced in the year 2021 is = 634,763.69 m3/day

Assuming the design rate flow is 1.5 times of the average regular flow.

Hence, the total volume to be handled by the screen chamber is = 1.5 x 634,763.69
=952145.535m3/day =11.02m3/sec

The velocity assumed for the ideal velocity flow throughout is 0.6m/s.

Total area required to accommodate the wastewater flow = 11.02 /0.6 = 18.43 m2
Depth of the wastewater flow = 0.706 meter

Let the width of the opening of the chamber with rectangular bars be 2.55 meters = 2550 mm
Using 12mm rectangular bars at 50mm centre to centre distance and

Clear opening= 40mm

End clearance=40mm

Let number of bars in the screen chamber be n

Total width of opening= (n+1) x 40

Or, 2550 = (n+1) x 40

Therefore, n= 62.75 = 63 numbers

Henceforth,

Total width of the screen chamber= 155+79 x 1.2=330.6 cm = 3.306 m

Total length of the screen chamber= 18.43/3.306 = 5.57 m [17]

WWW.ijres.org 51 | Page



Environmentally sustainable sewage management — A case study of Ahmedabad, India

L‘ﬁ |

Dircction of Flow, Effluent
R ——

Influent

e

2

Section of Fixed Bar Screen

Perforated Metal

Bais of Screen Platform for Screenings

Influcni

3.3m =

9) Effluent

AN NN
AN NN NN
NN X N XXX NN NXNX
AN

\o/

|

5.57m
Plan of Fixed Bar Screen

Fig. 3. — Shows the Plan and section of the proposed Screen Chamber

4.3.2 DESIGNINGOF PRIMARY CLARIFIER
After the preliminary treatment the wastewater inserted into a sedimentation tank also known as
primary clarifier. Thus, a Primary Clarifier is used for the removal of solids physically by using gravity and
allows the solids and organic matter to settle down. Primary clarifier is a apart of primary treatment. [17]
While designing primary clarifier, following assumptions are taken into considerations,[17]
High performance flow rate=20 m3/m2/day and
Clear water depth= 3 meters
Design calculations:
Assume the number of clarifier to be 20
Sewage Production= Wastewater quantity / No. of clarifiers
=634,763.69/ 20 =31,738.18 = 31,738
Loading rate = 20 = Sewage Production /(rt/4) x D2
= 11052/ (m/4) x D2(Where, D is the Depth)
Therefore, D = 44.96 meters = 45 meters
Volume of clarifier= 20 x ((r/4) x D2= 31,808.62m3 = 31,809 m3
Since, Waste water quantity= 634,763.69m3/day = 634,764 m3/day
So, Detention time= Volume in m3/ Waste water quantity
= 31,809/634,764 = 0.05 days = 1.2 hours
The primary clarifier removes almost 30% of the influent BOD and 80% of the suspended solids.
Hence, BOD after passing from the primary clarifier = 0.7*283= 198 .1mg/I=200 mg/I

Flocculation Effluent Launcher with Stamford Baffle
well
— s i
777777777777 Clear Water Zone i
‘ Separation Zone / \/
—— Inlet Zone
port Sludge Blanket

Fig. 4. — Shows the Section of the proposed Primary Clarifier

WWW.ijres.org 52 | Page



Environmentally sustainable sewage management — A case study of Ahmedabad, India

Table 5: Shows the characteristics of water of the sewage wastewater ..

S.No. Parameters Concentration
Minimum Maximum Average
1 BOD in mg/l 176 390 283
2 COD in mgl/l 308 760 534
3 TSSin mg/l 84 1182 633

4.3.3 DESIGNING OF AERATED LAGOON

Aerated Lagoon or Aerated pond is a part of the secondary treatment of the wastewater treatment
system. It consists of a pond that provides artificial aeration that promotes biological oxidation of wastewaters.
Thus the proccess and the considered factors of designing an Aerated Lagoon is as follows: [17]

Influent BOD entering the Aerated Lagoon from the Primary Clarifier = Li = 200 mg/I
System Rate Constant = K = 0.12 / day

Oxygen requirement for 90 percent removal of BOD = 1.4kg/kg

Oxygen capacity of surface aerators=1.36 kgO2/H. P/hr

Depth of the Liquid = 3 meters

Width of the Free Board = 0.3 meters

Since Aerated Lagoon is rectangular in shape, henceforth,

The ratio of Length: Breadth = 2:1 and Side Slope = 1 vertical: 1 horizontal

Effluent BOD after treatment through Lagoon = Le = 83 mg/I

4.3.4  Design calculations for the size of the Aerated Lagoon:
Detention time, t= log (Li/Le)/K
= 3.18 days= 4 days approximately[17]
Volume of the lagoon, V= Quantity of Sewage Production x Detention Time = Q x t
= 634,763.69x 4= 2,538,946.76 m3
As in total 8 Aerated Lagoons are being provided of equal size, thus
Volume of each Lagoon = Va = 2,538,947.76/ 8 =317,381.84 m3=317,382m3
Since,Va = 317,382 = [((2a x a) + (2a-6) (a-6)) x 3] / (8)
Therefore, a= 462.25 meters
Henceforth, width of each Lagoon = 462 meters
Assuming that BOD reduction is 90% and
Since, oxygen requirement = 1.4 kg/kg of BOD applied
Therefore, Total amount of BOD applied = 634,763.69x 283 x 200 / 106 = 35,927.62 kg/ day
Total Oxygen required in the process = 1.4 x 35,928 kg 02/ day = 2,095.8 kg/hr. =2096 kg/hr.

+ + + + ' + + *
e
. O O O ° !
Distribution . *." OIS Exit
Chamber . ° . ° . : , Chamber
Inlet Pol L:.:.
A - o
L ] L L ] L
e
L] Ll L @ L *

WWW.ijres.org



Environmentally sustainable sewage management — A case study of Ahmedabad, India

Distribution "
Exit
Chamber -

Mechanical

Chamber

ka0 awla wld

Section A-A'

Fig. 5. — Shows the Plan and section of the Aerated Lagoon

. Horse power requirement:

Assuming surface aerators capable of transferring 1.36 kg of O2/ H.P/ Hour at lagoon condition[17]

Therefore, Total Horse Power required = 2,096 /1.36 = 1,541.17 H. P

Thus, by providing 23 aerators of 67.1 H. P capacity each, each aerated lagoon compartment is supposed to have
4 aerators

435 DESIGNING OF SECONDARY CLARIFIER:

Quiescent Settling Zone also known as Secondary Clarifier is a settling pond which uses the principles of
sedimentation to remove suspended solids and turbidity from wastewater which is being created from the
biological process while the wastewater passes through Aerated Lagoon. The factors considered and the process
for designing the Setting basin is as follows [17]

This zone may be a diked-off portion of the aerated basin

Assuming detention time for quiescent settling = 2 days